
 

Works Approval: W6201/2018/1  

IR-T04 Decision Report Template v2.0 (July 2017)  i 

    

 

Application for Works Approval  

Division 3, Part V Environmental Protection Act 1986 

Works Approval Number W6201/2018/1 

   

Applicant 

 

Water Corporation 

File Number DER2018/001585 

  

Premises Exmouth North Wastewater Treatment Plant 

Murat and Willersdorf Roads 

 Legal description - 

Part of Lot 43 on Deposited Plan 209471 

Certificate of Title Volume 1873 Folio 708  

 

Date of Report 14/08/2020 

Status of Report Final 

 

  

Decision Report 



 

Works Approval: W6201/2018/1  

IR-T04 Decision Report Template v2.0 (July 2017)  ii 

 

Table of Contents 

1. Definitions of terms and acronyms ................................................................... 1 
[...]
 Applicant controls .......................................................................................... 52 

 Key findings ................................................................................................... 52 

 Consequence ................................................................................................ 52 

 Likelihood of Risk Event ................................................................................ 53 

 Overall rating of Odour .................................................................................. 53 

9.8 Summary of acceptability and treatment of Risk Events ....................................... 53 

10. Regulatory controls .......................................................................................... 54 



 

Works Approval: W6201/2018/1  

IR-T04 Decision Report Template v2.0 (July 2017)  iv 

10.1 Works Approval controls ................................................................................... 54 

11. Determination of Works Approval conditions ................................................ 55 

12. Applicant’s comments ...................................................................................... 55 

13. Conclusion ........................................................................................................ 55 

Appendix 1: Key documents .................................................................................... 56 

Appendix 2: Stakeholder comments on Application .............................................. 57 

Appendix 3: Summary of applicant’s comments on risk assessment and draft 
conditions .................................................................................................................. 60 

Attachment 1: Site Plan ............................................................................................ 68 

 

  



 

1 

Works Approval: W6201/2018/ 

IR-T04 Decision Report Template v2.0 (July 2017) 

1. Definitions of terms and acronyms 

In this Decision Report, the terms in Table 1 have the meanings defined.  

Table 1: Definitions 

Term Definition 

Applicant Water Corporation 

ADWF  Average Dry Weather Flow 

AACR Annual Audit Compliance Report 

ACN Australian Company Number 

AER Annual Environment Report 

ANZECC Australian and New Zealand Guidelines for Fresh and Marine Water 
Quality. Paper No. 4. Australian and New Zealand Environment and 
Conservation Council. Agriculture and Resource Management 
Council of Australia and New Zealand, Canberra, ACT October 
2000 

BoM Bureau of Meteorology 

BOD Biochemical Oxygen Demand 

Category/ 
Categories/ Cat. 

Categories of Prescribed Premises as set out in Schedule 1 of the 
EP Regulations 

CS Act Contaminated Sites Act 2003 (WA) 

Decision Report refers to this document.  

Delegated Officer an officer under section 20 of the EP Act. 

Department means the department established under section 35 of the Public 
Sector Management Act 1994 and designated as responsible for the 
administration of Part V, Division 3 of the EP Act. 

DBCA Department of Biodiversity Conservation and Attractions 

DWER Department of Water and Environmental Regulation 

 

As of 1 July 2017, the Department of Environment Regulation 
(DER), the Office of the Environmental Protection Authority (OEPA) 
and the Department of Water (DoW) amalgamated to form the 
Department of Water and Environmental Regulation (DWER). 
DWER was established under section 35 of the Public Sector 
Management Act 1994 and is responsible for the administration of 
the Environmental Protection Act 1986 along with other legislation. 



 

2 

Works Approval: W6201/2018/ 

IR-T04 Decision Report Template v2.0 (July 2017) 

DoH Department of Health 

EPA Environmental Protection Authority 

EP Act Environmental Protection Act 1986 (WA) 

EP Regulations Environmental Protection Regulations 1987 (WA) 

EPBC Act Environment Protection and Biodiversity Conservation Act 1999 
(Cth) 

Existing Licence The Licence issued under Part V, Division 3 of the EP Act and in 
force prior to the commencement of, and during this Review 

EWWTP Exmouth Wastewater Treatment Plant 

ENWWTP Exmouth North Wastewater Treatment Plant 

Licence Holder Water Corporation 

mᶟ cubic metres 

Minister the Minister responsible for the EP Act and associated regulations 

MS Ministerial Statement 

mg/L milligrams per litre 

Noise Regulations Environmental Protection (Noise) Regulations 1997 (WA) 

NWHA Ningaloo Coast World Heritage Advisory Commitee 

Occupier has the same meaning given to that term under the EP Act. 

Prescribed 
Premises 

has the same meaning given to that term under the EP Act. 

Premises refers to the premises to which this Decision Report applies, as 
specified at the front of this Decision Report 

Primary Activities as defined in Schedule 2 of the Revised Licence 

PDWF Peak Dry Weather Flow 

PWWF Peak Wet Weather Flow 

P&DC Production and Design Capacity   

Risk Event  As described in Guidance Statement: Risk Assessment  

RIWI Act  Rights in Water and Irrigation Act 1914 

SoE  Shire of Exmouth 



 

3 

Works Approval: W6201/2018/ 

IR-T04 Decision Report Template v2.0 (July 2017) 

Turf Guidelines The Western Australian Environmental Guidelines for the 
Establishment and Maintenance of Turf Grass Areas (Government 
of Western Australia) 2015 

TN Total Nitrogen 

TP Total Phosphorus  

TDS  Total Dissolved Solids 

TSS Total Suspended Solids 

UDR Environmental Protection (Unauthorised Discharges) Regulations 
2004 (WA) 

WQPN 22 Water Quality Protection Note 22; Irrigation With Nutrient Rich 
Waste Water (Department of Water) 2008 

WWTP Wastewater Treatment Plant 

 

  



 

4 

Works Approval: W6201/2018/ 

IR-T04 Decision Report Template v2.0 (July 2017) 

2. Purpose and scope of assessment 

The Applicant currently operates the existing EWWTP under Licence L5980/1991/7 but due to 
ongoing environmental discharge and buffer concerns the Applicant intends to construct and 
operate a new ENWWTP, located approximately 1.5km north of the existing EWWTP. Once the 
new ENWWTP has been constructed, commissioned and begins operations, the existing 
EWWTP will be decommissioned. 
 
The new ENWWTP will have a P&DC of 1000 m3 (1ML) per day capacity ADWF and will be 
configured to allow for staged capacity upgrades as inflow increase in the future. The ENWWTP 
will comprise the following works: 

 Rotary inlet screens; 

 A Bituminous geomembrane lined Smart pond consisting of an Anaerobic zone 
(concrete lined) in-situ within the Facultative pond above for BOD removal and designed 
to eliminate odour; 

 A Bituminous geomembrane lined Maturation pond optimised for BOD removal and 
CFU reduction; 

 A Bituminous geomembrane lined Winter Storage pond to provide storage for the SoE 
recycled water scheme; 

 An unlined emergency Infiltration / Evaporation pond for disposal of treated wastewater;  

 Water pumps to lift treated water from the storage pond to a Filtration and Chlorination 
Unit where it flows by gravity to the three (off-site) 350kL storage tanks for the reuse 
scheme; 

 Filtration unit with automatic backwash facilities for the filtration of treated water to 
remove residual algae; 

 On-line sludge removal facility for planed de-sludging of the anaerobic pond; 

 A Geobag dewatering lined hardstand pad with suitable gravity drainage to facultative 
pond for drained water; 

 A Chlorination module which will be a packaged unit; 

 Copper Ioniser to manage blue-green algae for the SoE recycled reuse scheme; 

 Instrumentation and control panel; and 

 A solar powered electrical system with battery storage and small diesel generator to 
provide back-up power of short duration. 

 
The ENWWTP ponds are designed to cater for a maximum 1 in 10 year event (220mm of rain 
in 72 hours) and the winter storage pond will need to use a 200mm freeboard to cope with this 
extra rainfall. The winter storage pond capacity is 17ML and will be sufficient to balance normal 
flows until 2075. 
 
Additional infrastructure to be constructed, but not assessed as part of this Prescribed Premises 
activity, is provided in section 4.3 below. This infrastructure primarily relates to the SoE reuse 
scheme.  
 
The treated wastewater from the ENWWTP is proposed to be used within the SoE reuse 
scheme which will deliver treated wastewater to the Exmouth Golf Course, two sporting ovals 
(Talanjee and Koobooroo) and roadside verges as per current reuse scheme. It is anticipated 
that this will encompass 24.8ha in total (18ha Golf Course and 6ha Ovals and open space). 
 

2.1 Application details 

Table 2 lists the documents submitted during the assessment process. 



 

5 

Works Approval: W6201/2018/ 

IR-T04 Decision Report Template v2.0 (July 2017) 

Table 2: Documents and information submitted during the assessment process 

Document/information description  Date received  

Application form  31 October 2018 

CSO1088 and CSO2693 Exmouth North WWTP Works 
Approval Application Supporting Information October 
2018 

31 October 2018 

3. Background 

The Applicant has applied for a Category 54 Sewage facility works approval to construct the 
ENWWTP. 

Table 3 lists the prescribed premises categories that have been applied for. 

Table 3: Prescribed Premises Categories in the Existing Licence 

Classification 
of Premises 

Description Approved Premises 
production or design 
capacity or throughput 

54 

Sewage facility; premises –  

 on which sewage is treated (excluding septic 
tanks) ; or 

 from which treated sewage is discharged onto 
land or into waters 

1000m3/day 

4. Overview of Premises 

4.1 Operational aspects 

The proposed work subject of the works approval Application are to construct a new ENWWTP 
with a P&DC of 1ML per day. The proposed works include: 

 Rotary inlet screens: screenings will be washed and dropped into a bin for off-site 
disposal; 

 A Bituminous geomembrane lined Smart pond consisting of an Anaerobic zone 
(concrete lined) in-situ within the Facultative pond above for BOD removal and designed 
to eliminate odour; 

 A Bituminous geomembrane lined Maturation pond optimised for BOD removal and 
CFU reduction; 

 A Bituminous geomembrane lined Winter Storage pond to provide storage for the SoE 
recycled water scheme; 

 An unlined emergency Infiltration / Evaporation pond for disposal of treated wastewater; 

 Water pumps to lift treated water from the storage pond to a Filtration and Chlorination 
Unit where it flows by gravity to the three (off-site) 350kL storage tanks for the reuse 
scheme; 

 Filtration unit with automatic backwash facilities for the filtration of treated water to 
remove residual algae; 

 On-line sludge removal facility for planed de-sludging of the anaerobic pond; 

 A Geobag dewatering lined hardstand pad with suitable gravity pipe infrastructure to 
head of plant for drained water; 



 

6 

Works Approval: W6201/2018/ 

IR-T04 Decision Report Template v2.0 (July 2017) 

 A Chlorination module which will be a packaged unit; 

 Copper Ioniser to manage blue-green algae for the SoE recycled reuse scheme but 
point of dosing will be downstream of maturation pond; 

 Instrumentation and control panel; and 

 A solar powered electrical system with battery storage and small diesel generator to 
provide back-up power of short duration. 

The ENWWTP ponds are designed to cater for a maximum 1 in 10 year event (220mm of rain 
in 72 hours) and the winter storage pond will need to use a 200mm freeboard to cope with this 
extra rainfall. The winter storage pond capacity is 17ML and will be sufficient to balance normal 
flows until 2075. 

The main components of the new ENWWTP are provided in Attachment 1. Figure 1 provides a 
conceptual schematic overview of the proposed new ENWWTP (noting the three reuse tanks 
will not be located within the premises boundary). Figure 2 provides an overview of the existing 
EWWTP and proposed new ENWWTP.  

 

Wastewater Treatment Ponds 

The new ENWWTP will consist of three (3) treatment ponds:  
 A lined Smart pond consisting of an Anaerobic pot in-situ within the Facultative pond 

above for BOD removal and designed to eliminate odour; 
 A lined Maturation pond optimised for BOD removal and CFU reduction; and 
 A lined winter Storage pond to provide storage for the SoE recycled water scheme. 

All three ponds will be Bituminous geomembrane lined that will meet a permeability of at least 
1 x 10-9 m/s.  

The following information was used to determine the size of the storage pond: 

- Area of reuse was 8.5ha of land (two ovals and roadside verge) and 4.9ha for the 
Exmouth Golf Course. The irrigation area has now expanded to 16.3ha with planned 
further expansion to approximately 24.8ha to include all of the Exmouth Golf Course.  

- One in 10 year rainfall event is considered to be 220mm of rainfall over a 72 hour period. 

- Rainfall and evaporation data from Exmouth SILO site; 

- Inflows into the WWTP assumed the worst case scenario with average annual ADWF at 
1 ML/day (current flow are approximately 0.34Ml/day with minimal growth expected); 

- Daily water demands per hectare needed to be applied to the two ovals and Exmouth 
Golf Course for optimum use of water and nutrients as determined in the agronomic 
study (submitted as Attachment 7b of the Application); and 

- Facultative and maturation pond dimensions and volumes. 

All three ponds are designed to cater for a maximum 1 in 10 year rainfall event (220mm of rain 
in 72 hours). The winter storage pond will need to use the 200mm freeboard if it happens to be 
full when the event occurs. The 17ML winter storage dam capacity is sufficient to balance normal 
flows until 2075. Pond volumes are provided in Figure 3.  

The WWTP is expected to achieve wastewater treatment for the following parameters: 

 TN at less than 40mg/L; 

 TP  at 10mg/L; 

 BOD at 40-50mg/L; 

 TSS less than 20-200mg/L (expected upon filtration is <20mg/L); 



 

7 

Works Approval: W6201/2018/ 

IR-T04 Decision Report Template v2.0 (July 2017) 

 TDS approximately 1350mgL; and 

 E.coli less than 1,000cfu/100mL (comply with DoH low risk scheme).  

Emergency Infiltration / Evaporation pond 

An unlined emergency Infiltration / Evaporation pond is proposed. The intended purpose of the 
Infiltration / Evaporation pond as outlined in the original application was to be used for up to one 
month per year to cater for extreme rainfall events – 1 in 10 year rainfall events like cyclones. 
and for when the SoE reuse scheme requires maintenance and treated wastewater cannot be 
irrigated. 

The application was later revised to indicate that the pond would be utilised only in extreme 
rainfall events (one in 10 year rainfall event is considered to be 220mm of rainfall over a 72 hour 
period). 

 

Chlorination Unit 

A packaged Chlorination unit will be installed at the ENWWTP. The Chlorination unit will be 
employed to disinfect the treated wastewater prior to irrigation for the SoE reuse scheme. The 
Chlorination unit will meet the following Water Corporation standards: 

o Average dosing rate of 4mg/L; 

o Maximum dosing rate of 20mg/L; 

o Minimum accurate turndown = 10% of maximum 20mg/L; 

o Wastewater flow = 17.4L/s for 16 hours per day; and 

o The average maximum dose rate will be 0.25kg/h and 1.25kg/h. A four 70kg chlorine 
cylinder (2 duty and 2 standby) configuration is proposed. The maximum cylinder 
changeover frequency will be 35 days at 4mg/L and 7 days at 20mg/L. 

 

Copper Ioniser  

The copper ioniser will work to control level of normal algae in the storage pond, with some 
minor residual copper in the treated wastewater. Noting that copper dosing already occurs at 
the existing EWWTP. 

o The copper ioniser would physically be located immediately west of the chlorination and 
filtration units, but the actual point of dosing will be immediately downstream of the 